
10x12  Gazebo
Instructions for Assembly

Minimum 

You will receive four separate boxes for this product to be fully assembled. Please make sure 
all boxes arrived in good condition before assembling. It happens sometimes when
boxes arrive separately due to postponed carrier's shipping, and your patience is really
appreciated! You can also reach out to us at any time at  for 

VIWAT@cnrrx.net

VIWAT@cnrrx.net any questions!



1

�����������������������

�����������������������������
����

�����
��������	 gazebo������
������
����������
��������������������������������������������
������
�
�����������������������
������
�������
�������
�����������

����������
����
�
�����
�
�

������������
���������������
�
�
���
������
���������
���
�����
�������������������
����
�����
�������
�������������
������	�
��
�����������������������
�
��
��
�����������������
����
��������
����
����������������
��������


��	��������	������������������
������������������
�����������
��
�����������������������
��������������
����
�
�������������	����
��
�������	��
�����
���������������� �������������
�������������
�
��������������
����
���
���������­���

����������� 
��
�����������

�����������������	������������������
������
������������������
��

�����
���������
��
�����
�����������
������
���
�������������
��
�
���������������������������	����
����
�
������������������
����

�����
�
����
�

�
�����������������������������������
�����
�������������
��
��
����
�������
�����
�
����������
�������������������������������
��������
���
���
������	�
����
������
����������
���	������������
������
���
����
�������
�
�������
���������������������

�����������������������




Parts List

X4 X4C X14EX2D D1

F G H I

I1 J K L

M

X12 X6 X7 X2

X1 X2 X12 X4

X10

2

N O P

Q R S T

U V W

X1 Y

Z3

X4 X2 X2

X14 X14 X7

X4

X7

X14 X163

X7 X16

X1Z2 X8 Z5 X11

Bottom Leg Side Beam

Board Protection

Board ArmMiddle Beam

Middle Board Connection

Arm Hold Tube(Middle) Arm Hold Tube Connection

Arm Hold Tube(Side)   Arm Connection

Wall & Beam Connection

Leg Connection UV Protected Board

Back Connection Right Beam Hold Left Beam Hold

Arm & Beam Connection Arm Protection Arm Up Connection Connection

Beam Plug Hold Plug Bolt M6*12mm 

Bolt M6*40mm Bolt M6*38mm

Bolt M6*70mm Allen Wrench Expansion Bolts

X1A B1X1

Top Back Leg(Left) Top Front Leg(Left)

A1 X1

Top Back Leg(Right) Top Front Leg(Right)

X1B

Z4 X1

Middle Wall Connection

Z1X28

Bolt M6*45mmAllen Wrench

Z X1X X14

Bolt M6*30mm

Hold Plug

V1 X2

Arm Down 

V2 X4

Top Leg Plug

Z6 X4



Assembly Instruction 

STEP1

3

X2

D X4

N

W

X4

X32

Z4 X1

D1

Z4

Z4



STEP2

4

Assembly Instruction 

2
2 1

1

A1

B1

Y X16

A X1

B X1

M X2

W X4

X1A1

B1 X1

Z6 X41

A/A1
B/B1

Z6

2

A/A1



STEP3

5

Assembly Instruction 

A1

B1

O X2

P

V2

X2

X4

W X16

V2

V2

V2

V2

A/A1
B/B1

V2



STEP5

STEP4

S X7

T

Z1

E

X7

X28

X14

Q X14

X

W

H

X14

X28

X7

6

1

1

1

X7

Assembly Instruction 



STEP6

7

STEP7

W X28

K X6

Q

Assembly Instruction 

The surface of the transparent film is 
resistant to UV rays. Installation is 
carried out after removing the film.



STEP8

8

R X7

W

F

X7

X6

1

1

2 2
2 2

2

2
1

Assembly Instruction 



STEP9

9

G X6

Assembly Instruction 

Please note 
that the 
wide side is  
facing down  
and the 
narrow side is
 facing up



STEP10

10

K X6

Assembly Instruction 

The surface of the transparent film is 
resistant to UV rays. Installation is 
carried out after removing the film.



STEP11

11

R X7

W

F

X7

X6

1

2

1

1

2 2
2 2

Assembly Instruction 



STEP12

12

STEP13
X1 X7

I1 X1 

I

W

J

X2

X8

X2

I E

H
G

Assembly Instruction 

1



STEP14

13

12

1

1

1

1

2

3
2

2 2 2 2 22 2 2 2 2
3

Assembly Instruction 

U X4

V X16

V1 X2

3
1



STEP16

14

X4

L

W

X4

X16

M X8

Z2 X8

STEP15

C X4

X4

Assembly Instruction 



STEP17

15

Assembly Instruction 

W X16

• •



STEP18

16

Z5 X11

Assembly Instruction 

• •

•

•
•

•

••

•

•

•

•


